REPAIR
PARTS
MANUAL

Model G3554.580
12.5HP/40" Deck

_

HOW TO ORDER REPAIR PART

Only use a factory repair part. Repair parts, except for the engine or the transmission, are available from the store
where the unit was purchased, a service shop recommended by the store, or an authorized service shop found in
the yellow pages of the telephone directory.

If you cannot get a repair part or service as described above, call or write to the Central Parts Distributor shown on
the back page of this manual or write: Customer Service Department, Outdoor Power Equipment, PO Box 8000,
Jackson, TN 38308, 1-800-247-7464. Collect telephone calls will not be accepted. When you order, include the
following information: 1- Complete Model Number (see hameplate), 2- Date of Manufacture, 3- Complete Part
Number, 4- Description, and 5- Quantity.

Repair parts for the engine or the transmission are available from the manufacturer's authorized service center
found in the yellow pages of the telephone directory. See the individual engine or transmission warranties.

® Read and keep this parts list book for future reference.
@ This parts list book contains drawings and part numbers necessary to obtain repair parts.

® Record the following information about your unit. This information is necessary when ordering parts or in case
of loss or theft.

WHERE PURCHASED:
DATE PURCHASED: Month Day Year .
MODEL NO.: DATE OF MANUFACTURE: .

S s=2

Parts Manual #339740 A 1/26/96




G3554580

REPAIR PARTS

(FRAME)

REF.
ENGINE & CONTROL PG.
(ENGINE)

PRE-PAINTED FRAME PG.

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/replacement parts other ITEMS ARE INTERCHANGEABLE
than original equipment parts may void your WITH OPPOSITE SIDE
warranty.

\ 4

\

‘\Q\), =
A\

338277 A




G3554580

FRONYT CHASSIS & HOOD ASSEMBLY

PART#

313001-853
313002-853
328154
55273
312908-853
180020
311245
51335
324748-860
56235-860
995346
46763
320466-860
44811
50352
313021-853
180020
51335
12506
56676
1498
180042
120392
309532
311245
1502
310801
121222
304784
302670
301452
327707
339738
339739 ) )

WASHER, FLAT .281 X .63 X .065 «.ccovvveeunieienniennns 3
'BEARING FLANGED HOOD ......ovvevereriensnsnnvennnnnnns 1
WASHER, FLAT.250 X .75 X INSULATE ........cc........ 1
NUT, 1/4-20 cevvvvernserrersensersanncsnssssnssesssnnsssessssnens 1
ANCHOR, HOOD LANYARD ...cccvueierunennnionincannnnens 1
) PIN, COTTER .cccoevnierencctnncerannctnncransssasasnossrascsness 1
SPRING, HOOD LATCH...ccccoettuieiteiinciiansinncssensces 1
LENS, HEADLAMRP .....cueiiiiiiniiinninitcninceiacicanenes 1
FOIL, HEAT REFLECTOR ...cctvettniiencinnnnenecnennnnes 1
GRASS CATCHER MANUAL .....c.ccotvieitiiinniniencinnnns 1
OPERATOR'S MANUAL (ENG/FRE) ...cccvvieriiinninnans 1

DESCRIPTION S QIY
BRACKET, GRILLE SUPPORT, LH............: ceesaenaes 1
BRACKET, GRILLE SUPPORT, RH <. .cvueiiiinnnnenennns 1
SCREW, 5/16-18 X 1.0 cccvvvivrvrunnces {loodybeloherecsaresaoenes 4

NUT, 5/16-18 ceueevnnrrrnrerniennnineioseinsionialonenienceenns 4
SHIELD, HEAT .ccuuviiiiiiiiiiiendiniinimnnnmnnniiiemiiai, 1
SCREW, 1/4-20 X .75 «cvvnreureiiniinsuinsionssnssssenncranssses 2
WASHER, FLAT.250 X .75 X INSULATE .................

NUT, 1/4-20

CONSOLE ........

CONSOLE, REAR COVER iuceiiterinnnninnnnieneneennsenennnns
SCREW, 1/4-20 X .50 .iicieeaiidecennrencernncsnnsronicsnncnene 11
RIVET, POP........icciveeees lFleesesensosareosnsssarosssrsessesses 4
DASH ...cvviierinesiaideaiiasiriorsensssencransssssssanssesesssnsote 1
SCREW, 1/4-20 X175 \iieereereerennrrncrrnnsonissnnccenonens 6
NUT, 1/4-20 ........ S¥sdesscerersssrnscansosancsansssresserseseee 4
GUIDE, HOOD .iiiqueuernienianicnncincnneinieenceneesnesascanes 2
SCREW; 1/4:20 X 175 weeevnrrrrierirncinniiennernniocenssancnnns 2

NUT, 1/4-20 . ciiiiuueeniiiinneinniieinieieniernecensrensssnnnns 2
15 (010 0 o B I PPN 1
BOLT],(.375 X .580 .ceevveineririunssnnncnnnns w1
NUT, 5/16-18 ..ceuveriericencniernnennsacanns w1
SCREW, 1/4-20 X 1.75 vevevrrurerurenrenicnnictncnncenininnenen 1

OPERATOR'S MANUAL (GER/DUT) ...cevvevreeinnnnnnnns 1




G3554580 REPAIR PARTS

REF.
CUSTOMER ASSEMBLY PG.
(SEAT)

REF. KEY# 11

REF.
PRE-PAINTED FRAME PG.

REF. KEY# 40

oS\

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED

PARTS. Use of servicelreplacement parts other ITEMS ARE INTERCHANGEABLE

than original equipment parts may void your WITH OPPOSITE SIDE

warranty. 338277 A




G3554580 REAR CHASSIS ASSEMBLY

KEY# PART# DESCRIPTION

34 331535-860 PLATE, SEAT ..cuuvuiitiiiniinisariniainiinenctecsucsiussinsenssans
35 20507 BOLT, .437 X .156 :

36 1498 NUT, 5/16-18 .....ceuniiineivines

37 330463 SPRING, SEAT ..cuuernieiiiiineniiodinnnsnsesnene

38 120392 WASHER, FLAT .281'X.63 X .065

39 995346 SCREW, 1/4-20X .50 ...... enFevesesrsessrcosans

40 * ASSEMBLY, FENDER

40-1 321156-860 FENDER ....ccccodoluveeiiinnnnnee

40-2 9239 CLEVIS ...cuvvviiiaiiinann Vesssenn

40-3 439455 SCREW, 5/16-18 X .56

40-4 301551 WASHER, .344ID X 1.50D X .09 ....cceeuee

40-5 120373 NUT, 5/16-18 SQ clevurirnrienierneneinsinncnnns

41 995346 SCREW, 1/4-20X .50 ..........

42 126358 BOLT),/5/16-18 X 1.00 .........

43 55273 NUT, \5/16-18 «ceveeneirniinsenirrnsesncensiancenes

44 53446 PIN; 5/16-18 HOOD LATCH

45 271184 NUT, 5/16-18 «.vvrvrnrennirnrrrerneraninecenersnsnsssecssasanosaes

* ORDER INDIVIDUAL PARTS - ASSEMBLY NOT AVAILABLE




REPAIR PARTS

G3554580

A Symbol denotes critical assembly points.

e LTI

.§§

337768 B

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of service/replacement parts other
than original equipment parts may void your

warranty.




G3554580

FRAME ASSEMBLY

VWA N WN =~ E
*

PART#

187745
9149
1502
331173-860
56362
328154
55273
50653
41529
271190
180124
120394
45171
325587
8260
326114
325130
325495
330967
1498
180079
58247
1498
326615
180077
327917
73787
1498
49896
271184
120393
1498
319113
302760
180077
1498 [
310356
180020
1502
309770
35498
120638
1498
49930
1499

' BELT GUIDE .........

DESCRIPTION —QTY

SCREW, 1/4-20 X .75 cevvvecrrrereccaneoncesaancensensiasinansns
CABLE RETAINING BRACKET ......

NUT, 1/4-20 cuvvervrrerererereresesesessesesenes
FRAME, MAIN ...ucvererrerernrrerene
BRACKET,SUPPORT, FRONT AXLE ..
SCREW, 5/16-18 X 1.0 ...
NUT, 5/16-18 cvesesveyGaiopesdorensereasees
GUIDE, BELT SOOI 077/
NUT, 3/8-16 .....e.... veerer o e hensrarasasnsrsas
NUT, 3/8-16 cveverrrverene RS N ovrs O
SCREW, 3/8-16 X 1.25 vvevvvverionivessonsseresesssssesessesens
WASHER, FLAT .406 X .81 X .065 vevcveevevevereverenennne
NUT, 3/8-16 cvvuereevrresbivitosionsveivmresesenens

STRAP ASSEMBLY, PTO '
PIN, HAIR ...ouvoveeeeesensinsienesineseresesesesesenessesesesesns
LIFT ASSEMBLY, LH ....
LIFT ASSEMBLY, RH.....
BRACKET, REAR HANG
BOLT, 5/16-18 X1.00
NUT, 5/16-18 w.vvvivivirereenn.
SCREW, 5/16:18 X 1.00 .......

1
1
1
1
1
2
2
1
1
1
1
2
1
1
1
1
1
2
4
4
1
1
NUT, 5/16-18 wiiieerrnnunnnnncens 1
BRACKET, TRANSAXLE 2
SCREW, 5/16-18 X .75 ......... 4
SCREW, 5/16-18 X 1.50 .cvvveveerurennnnnnns 4
WASHER, FLAT .330X.75X.1793 .ccccevvviniinninncnnns 4
NUT, 5/16-18 «evvrerireiiirininnienienieienrenresennansreresnenes 8
1
1
2
1
1
2
4
4
1
2
2
1
1
1
1
1
2

.......

NUT, 5/16-18 cevuerrierrnrernnerranccraseransssssaransssassannos
WASHER, FLAT .344 X .69 X .065 ..cccocttuierrncennnnns
NUT, 5/16-18 .ceuverriernnirnceriencennnns ceseserssessrssene

) ) LEVER, SHIFT LOWER.......

CLAMP ...ccovvivinnnninnnnes
SCREW, 5/16-18 X .75 ......... cressscancssrnssssrssanres
NUT, 5/16-18 .ceuuverrcierneeneccrrancenncernnncsnossansssssssones
BRACKET, PIVOT SHIFT LEVER ....ccucetveeeinernnnnnes
SCREW, 1/4-20X .75
NUT, 1/4-20 covuvevnicivnnnannnns
BRACKET, STABILIZER .....
SCREW, 5/16-18 X .75 .........
WASHER, .328 X .60 X .09 ..
NUT, 5/16-18 .cccuvvvreienennnns
SCREW, 3/8-16 X 7.50 .........
NUT, 3/8-16 «vvvrrerrniirnneninniennniennernesnocinnsensesnnnes




G3554580 REPAIR PARTS

REF.
CUST. ASSY. PG.
(STEERING WHEEL )

A Symbol denotes critical assembly points.

REF.
CHASSIS & HOOD PG.
(DASH)

REF.
PRE-PAINTED FRAME PG.
(FRAME)

S , REF.
/ ;___® NN SECTOR GEAR

PRE-PAINTED FRAME PG.
(FRONT AXLE SUPPORT)

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED

PARTS. Use of service/replacement parts other ITEMS ARE INTERCHANGEABLE

than original equipment parts may void your WITH OPPOSITE SIDE

warranty. 338348 B




G3554580

FRONT STEERING ASSEMBLY

KEY# PART# DESCRIPTION

1 * AXLE FRONT ASSEMBLY ......vcvevevererereredebarersinbunne
1-1 324915 ASSEMBLY, FRONT AXLE ....cvveveveverensesisinsercainnns
1-2 50546 BEARING, FLANGE .......c..... Ceveeioproresenes
13 310368 SPINDLE ASSEMBLY, RH ...cveevevererereisianenisoreresenes
1-4 36625 RING, RETEX «vuvueevrerereneresesesessesesssssssssasssssesssens
1-5 310367 SPINDLE ASSEMBLY, LH ....vcvurisessnesisisensresesenens
1-6 327619 ARM ASSEMBLY FRONT STEERING iuecuvevesvevenenens
1.7 454565 PIN, SPRING «...vvevevevererersseiosesseinsiaiesesssenassesans
2 29616 BOLT, .625 X 1.890 ..vvevvererecrniursesesersssesesesesesesesens
3 274654 NUT, 1/2-20 ceeeereeerererererisosinesinsinssesesesessesesssns
4 180138 SCREW, 3/8-16 X 3.00 «...ivereressrsveressessnsessesesesesens
5 2483 WASHER, .39ID X 1.25D X .07 /stevevvvervesereseresesennes
6 1499 NUT, 3/8-16 evererereressaeaesereaebenes
7 302688 TIE ROD .evvveiveersiessinssesssnssesesesessssssssssssesssssenens
8 180124 SCREW, 3/8-16 X 1.25 c1vuiirueseresesesesesssssessssasesasesens
9 120382 WASHER, .393 X268 X 10 cvevevereeneerereresesesssesenns
10 1499 NUT, 3/8-16 vuvivuvivsiverciaresesssssssesssssessasssssssessssnses
11 327399 GEAR, SECTOR .....vbeveverensrsssssssansnenns

12 333289 PLATE SECTOR tvcvivvurereresnneresevesensesens .
13 330021 BUSHING; SECTOR GEAR ....vcevvererererereneressssennans
14 181643 SCREW, 3/8:24 X/ 1.50 cevverirerivisssirsacrcrsnscscasacacsacaes
15 845 WASHER, FLAT .390 X 1.25 X .119 cueevererererererennns
16 412349 NUT, 3/8:-24 +.euvvverseseressesesesesesessssssssssesesesesesasnes
17 57158 BALL JOINT 3/8 THD ..vcvvveverererereressesensaesesssesesens
18 412349 NUT, 3/8:24 1uvevvvreererersesesesssesesssssessssssssesssesesens
19 327834 SHAFT, PIN-STEER «...veveveruerenreeresesenesesessesesssaens
20 325692 /“BEARING, FLANGE ....c.eovvueunevereerineaencerancurecsnecnns
21 326505 U SCREW, 1/4-20 X .75 cvvvevverrerereresesesseesesesssesessseans
22 46931 NUT, 1/4-20 ceveveverrererereresesesesesessssessssssssesssesesnes
23 20864 RING, RETE cuvvvvevevereeerereresesessesssssesesssesessasanes
24 692287 TIRE & RIM ASSEMBLY, 15X 6.-6 «.uvevevevevereresnenenes
24-1 338512 /| VALVE STEM

242 338517 ~ RIM, WHEEL

24-3 338513 BEARING

24-4 338516 TIRE, 15 X 6-6

25 642 WASHER, FLAT .755 X 1.31 X .075 cvvevevererenenerenens
26 36625 RING, RETEX «.vcveveveverereresesessssesssssssesessssssssssnes
28 304444 HUB CAP, 6" «.veveverererereresesssssessssssesssssesesssssssssses
29 306669 CLIP, HUBCAP TINN ...voveverereeraeneenesesesesessssesennes
30 124925 NUT, 3/8-24 cuvuvuvererereresssesssesessesenssessesssssssessssssens
31 56190 DRAG LINK ...ecvveveveverenrerrseseseresssessesesesesessessens
32 42815 WASHER, FLAT .755 X 1.53 X .07 vevevveureeeeesererenns

* ORDER INDIVIDUAL PARTS - ASSEMBLY NOT AVAILABLE




G3554580 REPAIR PART S

—

REF. oo REF. /
CHASSIS & HOOD PG. ¥ CHASSIS & HOOD PG. <
(FENDER) ot RN (SCREW & WASHER) =’

CHASSIS & HOOD PG.
(BRACKET & NUT)

DETAIL A’

REF.
BN PRE-PAINTED FRAME PG.
3 (FRAME)

REF.
MOWER FINAL ASSY. PG.
(TENSION SPRING)

REF. KEY# 37 ———;

REF. KEY# 10

REF.
MOWER DRIVE ASSY. PG.
(UPSTOP BOLT)

REF.
PRE-PAINTED FRAME PG.
(DECK LIFT)
NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/replacement parts other ITEMS ARE INTERCHANGEABLE
than original equipment parts may void your WITH OPPOSITE SIDE
warranty. 338285 A

10



G3554580

MOWER SUSPENSION ASSEMBLY

VONAANHD W~ E
*

PARTH#

325591
22265
305225
326386
331624
325590
274517
8260
25210
325802
417098
8260
313926
180077
1498
301238
180077
1498
322292-853
300171
996418
44108
301239
300171
44108
9435
138479
35287
303027
58326
58325
58329
9149
48306
58336
1502 /-
321430
300310
300311
48306
300317
8260
120375
9405
120372
39522
121222
333903
120392
300340
331834
331835

DESCRIPTION QTY
LEVER, CLUTCH RH, PTO ........... S 1
WASHER, FLAT .515X 1.38X .119 ..ccccieiiiiiiinninn 1
STOP, PTO ENGAGE ....ccvuurueereecieccnninrnenaiiinesansones 1
PIN, SPRING ...coevvernerienienennen veeel
KNOB ...cccuuviiirrnnineninnncerennnns ‘ weeel
ROD, BELCRANK LINK .cccctueeiiunciincnranneiiasiaienseannn 1
WASHER, FLAT .406 X .73 X .063 coccvvvnnusisniencanans "2

PIN, HAIR .euvevveoeveneenensensessesssensiianstsinennesnessesncns
WASHER, FLAT .386 X 1.25 X .09 .itteesuivenresevecsnenes
SPRING, TENSION ......cvuvumninieermiitaensenssssscssenes
WASHER, FLAT .531 X 1.06X .063..
PIN, HAIR ...overrreenrerersernnnes
BRACKET, HEIGHT ADJUST ...l cueuiusinnsussannons
SCREW, 5/16-18 X .75 cvunuiucerssesiersmcnssesacrusensasnaneses
NUT, 5/16-18 .uvvvnvereusinisnscivssiesmensessessesssessesssnsens
QUADRANT, HEIGHT ADJUST «.....coevuerruermnnens
SCREW, 5/16:18 X .75 cvuuvsiersevesessssessessesssssessessnes
NUT, 5/16-18 «.cvnnesieiineirerneenssscesmrisessessssssssaseses

3
1
1
2
2
1
4
4
1
2
2
1

BOLT, .500 X .270 «vrbieererrrererereresesesesesssssssesesns 1

WASHER, FLAT .506 X .75 X .024 v.vvuvevveresereresens 1

NUT, 5/16-18 cvvivieeverererereesesessesesesesessssssesesesesens 1

PAWL, SQUARE ©..evvvevererererensesesesesesessesesesesesens 1

BOLT, .500 X :270 «euvvevereererererererenesesessssssnssssesens 1
NUT, 5/16:18 cvevevevererreseressesesesesesesesesesessssesssssenes 1
POINTER, HEIGHT ADJUST .....veveveveresevensensenannnes 1

WASHER, 195 X .41 X .03 evevevermreerererererereseesesesenes 1

SCREW, #8-32 X .38 cvvevevererererernererenesesesessssssesesenes 1

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
3
1
1

[ROD; ACTUATOR-SHORT ....cevvvrrrriiirninniiinnianaannnns

SPRING, HEIGHT ADJUST .vvvvereverereererersenesennnene
KNOB, HEIGHT ADJUST PUSH BUTTON ...............
GRIP, W/ HOLE BLACK ...vvveverevereerresesesesssesesennns

\BRACKET, CABLE RETAINER ..................

PULLEY, METAL c..vovvueniieererererereessenns
BOLT, .375 X .375 vveveveeererereereneresesesssssenns
NUT, 1/4-20 ceeveveeereriererersssssessssssssssssesssssssesssasans
CABLE, LIFT evvvevvveieiereveresaesessassssssesssesssssssossnns
PIN, CLEVIS .veveveveverevereiscesnssensaesesssesssessssssssasans
RING, RETE eovveueeveevereesessssassssssesesssssssssanans
PULLEY, METAL .....covuvuenerenereiersersnsannns
PIN, CLEVIS «..vevevevevevvevseassessasassesssenesens

PIN, HAIR ..ovnreeveiereneneneressvessasasenesaenens

NUT, 1/4-20 weveevevereraesesasssssssssressassssanns

CLEVIS, LIFT CABLE ....evvvvvvevereneneeneenens

NUT, 1/4-20 ceeveeererererereresssnssesssnssensasseseses

PIN, CLEVIS .evevvevereeersisassesssssesesesenssssanes

PIN, COTTER .vuveveverereesrerserereseseseseresesesenes

LIFT COVER «eeeeveeeeeeeeensrsesnsssssesssssssasnes
WASHER, FLAT .281 X .63 X .065 .vcvevvenen.
SCREW, #10 X .75 cvevevevereeseesessssesesssesssans
FOOT PAD, RH, GRIT c...eoovevnverreneecnrenerenns
FOOT PAD, LH, GRIT weeeveeeeeereeerrerereserererasasenanns

11




G3554580 REPAIR PARTS

REF.
CHASSIS & HOOD PG.
(FENDER)

REF.
PRE-PAINTED FRAME PG.
(FRAME)

PRE-PAINTED FRAME PG.
(FRAME)

PRE-PAINTED FRAME PG.
(FRAME)

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED

PARTS. Use of service/replacement parts other ITEMS ARE INTERCHANGEABLE

than original equipment parts may void your WITH OPPOSITE SIDE

warranty. 338368 B

12



G3554580 MOTION DRIVE ASSEMBLY

PART# DESCRIPTION : QTY

KEY#

1 * TRANSAXLE, 2WS .....vcverervnnenn. 74 Verereeserersesne 1
2 303109 PULLEY, 6.6 OD....... e 1
3 50795 KEY, HI-PRO ........... e 1
4 22053 RING, RETEX .......... eerereenenas 1
5 338017 BELT, V 4L 85.00........... cree N reseseressesesersssererens 1
6 180091 SCREW, 5/16-18 X 2.50 +iutuvcsevivivererereressresesseseseaene 4
7 120393 WASHER, FLAT .344 X .69 X .065 w.vuevuerensesererennes 4
8 1498 NUT, 5/16-18 cvvveeersrreiosivssivonseseresessesesessessesasseses 4
9 35498 SCREW, 5/16-18 X .75 vuvuesivieuesersressesersssssesessesssesens 1
10 120638 WASHER, .328 X .60 X .09 .... et ereaerens 1
12 309635 LEVER, SHIFT UPPER ........ e 1
13 310265 SPRING, TORSION ........ e 1
14 137185 PIN, COTTER ......... e 1
15 306690 KNOB .....ivins. ettt aet s reraraes 1
16 120238 NUT, 1/2-13 vevsbivnnns ettt sae e renanae 1
17 311209 COVER PLASTIC ...... ettt ens 1
18 311257-853 BRACKET COVER .........ou.... et rraean 1
19 1341 CLAMP, SPRING .......cvevnnnen. e 2
20 311331 SCREW, 1/4-15 X .44/.53 ....... et 4
21 304260 BALL JOINT, RH 3/8-24 ........ ettt 1
22 57158 BALL JOINT 3/8 THD everarnans 1
23 124925 \(NUT, 3/8-24 e eaererns 2
24 329056 SHIFT ROD e anas 1
25 120382 WASHER, .393 X .68 X .10 .... et aaenne
26 120369 NUT, 3/8-24 cevvevrvrereereverenns

27 39573 || SCREW, 3/8-24 X 1.00 ...

28 412349 " NUT, 3/8-24 vererernee

29 309637 BRACKET, SHIFT ........

30 57157/ WASHER,.750 X .250....000.e..

31 56255 SCREW, 1/4-28 X .75 «vvuererverererereseressssesessesesessnans

* CONTACT YOUR NEAREST TRANSAXLE DEALER FOR PARTS & SERVICE

13



REPAIR PARTS

REF.
PRE-PAINTED FRAME PG.
(FRAME)

REF.
ENGINE & CONTROL PG.
(ENGINE)

’

7/ REF.KEY# 49 —,

REF.
ENGINE & CONTROL PG.
(ENGINE SHEAVE)

@ REF. MAIN
FRAME

DETAIL ‘A’

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED

PARTS. Use of service/replacement parts other ITEMS ARE INTERCHANGEABLE

than original equipment parts may void your WITH OPPOSITE SIDE

warranty. 338368 B
14




G3554580

MOYTION DRIVE ASSEMBLY

PART#

331438-853
319676
2968
331972
56180
48761
321969
329989
45602
1498
327867
39659
35374
45892
1499
333175
326780
334175
326131
1498
35410
692288
338512
338524
338549
52928
642
42815
36625
304441
306669
57828
57829
9016
338184

'WASHER, FLAT .755X 1.53X .07 «........
“RING, RETEX «.vveveuvvererrerereresessenenenes

DESCRIPTION ‘ QTY
PEDAL, BRAKE, CLUTCH ....ccceeevtumnereannen eseeseee 1
PIN, CLEVIS ...ccvevvrriireirniincenernccnesatarrasnnsesosnnnssens 1

WASHER, FLAT .504 X .75 X .059 /s\vviietirureersvessaens 4

SPACER, SLEEVE ......ccvvuuuuueeeeesososasinnsidonsassssanaaans 1
PIN, HAIR ..oovvrerrinrrenniriennneeesossnannensessssssnssssansenes 1
PAD, CLUTCH/BRAKE PEDAL ...cciviisvencercurenenienens 1
IDLER ARM BRACKET TRACTION .cucevvuiuinenennnns 1
BOLT, .625 X .135 ..cccubiiieninsiend oveessssesssesassesnasses 1
WASHER, FLAT .333X.87X 119 ceeeevecrerrreneconcenes 1
NUT, 5/16-18 uuveereervnesinsosens e .1
SPRING, TENSION .......... .1
RETAINER, BELT .i..ooo e¥eceserssseranessaraarerssanarseses 1
PULLEY, IDLER V4L .i.civilecetieatcacacscecsssnsassnsssenes 1
BOLT, 3/8-16 X 1,50 ..i0seeeruresrunneeisnneresnnneesensnnanns 1

NUT, 3/8-16 veuveviviinesiseruenenennnniseennnnenennnsenennnossenes 1
CLUTCH ROD ASSEMBLY ..ccvvviirirunininrienintnniennennes 1
SPRING, TENSION |...ucvvurireeiririninneerennsninneneeennnnns 1
SPRING, BRAKE vii.ccuviiiiieirnientiicincinnccranceenicnsanens 1

BOLT, 495 X .31 wveveeuerersssvesssssessssssassesssssssssene 1
NUT, 5/16:18 cuvveveverrrneseerssssesesesesesesesesessssssssanss 1
SPRING «cevertreeevernsessssssssessesesesssesesesesesesessasssenes 1
TIRE & RIM ASSEMBLY, 18 X 8.50-8 ....ceveverersevennes 2
VALVE STEM

RIM, WHEEL

TIRE, 18 X 8.5-8

KEY, SQUARE ....vevvevreverssssesssssesesesssesesesssessans
WASHER, FLAT .755 X 1.31 X .075

HUB CAP, 8" ...cuueevvrnnaennnnns
CLIP, HUBCAP TINN .............
SPRING, PARKING BRAKE
RIVET ceuiiiiiiiiiniiiniinnncnnncennn.

15



G3554580 REPAIR PARTS

REF.
CHASSIS &

REF.
CHASSIS & HOOD PG. [
MAIN FRAME

THROTTLE

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED

PARJS. Use of service/replacement parts other ITEMS ARE INTERCHANGEABLE

than original equipment parts may void your WITH OPPOSITE SIDE

warranty. 326553 D




G3554580

ENGINE & CONTROL ASSEMBL

KEY# PART#
1 *

2 50947
3 138489
4 57908
5 46708
6 54767
7 54980
8 56472
9 35287
10 314989
11 300303
12 42258
13 47345
14 46704
15 57444
16 320031
17 274707
18 308459
19 50607
20 325547
21 327422
* SEE ENGINE MANUAL )

DESCRIPTION

ENGINE, BES....vvveviverereeseiorinesiniisesssssssesesesesens
SCREW, 3/8-16 X 1.25 v.veverene.
WASHER, .384 X .69 X .04 ...
MUFFLER ....evevvesianeiionssenenns
GASKET, MUFFLER
SHIELD, HEAT .ucvveiiviivnssvnionne
SCREW, 5/16-18 X 3.50 ...,svcuees
DEFLECTOR SIDE OUT ..........
SCREW, #8-32 X/.38 .iiuveversunns
TANK, FUEL 1 GALLON............
SCREW, .25 X .75 X .51 cecvvevnne
TUBING, GASLINE .....eveverrenes
CLAMP, HOSE SCREW TYPE ....
CAP, GAS ..covrierererervererererennans
TIE, CABLE ..vovvvvereeenerereresenens
THROTTLE CONTROL ............
SCREW, 10-24 X .50 «.eceevevrrenes
NUT, #10-24 vcvevereererererererenens
KNOB, ROUND THROTTLE .....
OIL DRAIN VALVE ......cocerveeen.

CAP OR PLUG .....vcvevererereresesssssesessesesssesesessesesses

17



G3554580 REPAIR PARTS

A Symbol denotes critical assembly points.

REF. KEY #18

________

— REF. KEY #39

REF.

KEY #37
— REF. KEY #23 DETAIL A’
391 |
NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED i
PARTS. Use of service/replacement parts other ITEMS ARE INTERCHANGEABLE !
than original equipment parts may void your WITH OPPOSITE SIDE :
warranty. 339663 A

18



G3554580

VBN NHR WN = E
3=

PRE-PAINTED DECK ASSEMBLY

PART#

325103
326480
180077
1498
180077
1498
317017
180077
1498
313929
180077
120393
1498
310667
180077
120393
1498
326893
308231
180077
120393
336171
322120
322116
41601
306973
304420
996307
996416
45171
326249
180077
1498
321828
135624
304119
306973
180077
120393
1498

315396

1502
35410
1498

337734 ))

56425
49562
55547
49562
50818
331067
333132
56365
1282
35498
300345
318445
180077
1498
309070
2483
39573

| WASHER, FLAT .344 X .69 X .065 ..cccvvevvrrnnnennnnnnns

DESCRIPTION

40" DECK KIT ..evveernnienenctencserancsonscsanesensossassncnes
TOE GUARD - MULCHER .....ccceues

SCREW, 5/16-18 X .75 «ccuveveee
NUT, 5/16-18 .........
SCREW, 5/16-18 X .75 ..

SCREW, 5/16-18 X .75 ..ccvvvuuenee
NUT, 5/16-18 cccuceveccrancrancns
BRACKET, RH LIFT REAR ..
SCREW, 5/16-18 X .75 ..........
WASHER, FLAT .344 X .69 X .065 ..ccccvveeererunnnnnnnne. 2
NUT, 5/16-18 .ceueernieirencenccssanncanais
BRACKET, LHLIFT REAR ..........liovideniobunnnnniannanns
SCREW, 5/16-18 X .75 ccevurvunnnnst (oo Leorvsssenssanere
WASHER, FLAT .344 X .69X .065 ..ccccvverernnnrncnnnnnn.
NUT, 5/16-18 .cevvvrrniernncenneneaiiosianins sesesserrsasesese
BRACE, IDLER SUPPORT <.. crensesrvessences
SCREW, 1/4-20X 1.25 ......... cesessesenssesses
SCREW, 5/16-18 X .75 «.cveeviuaint ssvveessssuerones
WASHER, FLAT .344X .69X 065 ..ccccvveeerenunniannnes
NUT, 5/16-18 ..ccuuevvrieeiiniinsiionnonnnnes crevoserasssanees
IDLER ARM ASSEMBLY ... csveesarsessanses

1
2
2
2
1
1
2
2
2
1
1
2
BRAKE PAD .iveciiiiiivinennes [N 1
BOLT, .500 X 2.15 cererrrrerrrnnneneennnnnnes crrrereeraes 1
WASHER, FLAT 391 X 1.00X.209 ..cccvvverrrnruninnnnns 1
WASHER, FLAT .391 X 1.00X .125.ccccvuvieririunnnnnnnn. 2
NUT, 3/8-16 wvviererennrerennseenennnnnnns cerrrreerraane 1
BRACKET, EXTENSION IDLER.... SN 1
SCREW, 5/16-18 X .75 «evvvvvrrerennenns BN 2
NUT, 5/16-18 euvverrecernncenneen F NN 2
BLADE BRAKE ASSEMBLY .......... JN 1
RIVET cceeviiiiiiievennsiriennnnnns [N 2
BRAKE ARM........... [N 1
BRAKE PAD crreeraeeenae 1
SCREW, 5/16-18 X .75 «evvverrurencrennnnes cerreereieras 1
1
1
1
1
1
1
2
1
1
1
1
1
1
1
1
1
7
1
1
4
4
2
6
2

BEARING, BALL .................
QUILL CASTING ......covvrverne
BEARING, BALL ......
SPACER, SLEEVE ...
SPACER, QUILL ......... s
PULLEY, QUILL V5L

WASHER, SPECIAL QUILL ...

NUT, 7/16:20 weceeeeererererenens

SCREW, 5/16-18 X .75
SCREW, 5/16-18 X 1.38 ........
BRACKET, FRONT DECK ....
SCREW, 5/16-18 X .75
NUT, 5/16:18 .ecvvvene..
BLADE, 20.32 c..ovvuvvevererererernnn.

WASHER, .39ID X 1.25D X .07 .........

SCREW, 3/8-24 X 1.00 cevvvvevresvereversesessssssesessesesesens

19




G3554580 REPAIR PARTS

- REF.

REF.
PRE-PAINTED DECK PG.
(EXTENSION IDLER)

e ™, ENGINE DRIVE

REF.
PRE-PAINTED DECK PG.
(IDLER ARM ASSY.)

REF.
DETAIL ‘A’

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED

PARTS. Use of service/replacement parts other ITEMS ARE INTERCHANGEABLE
than original equipment parts may void your WITH OPPOSITE SIDE
warranty.

DETAIL ‘A’

339664 A




G3554580

FINAL DECK AS SEMliLY

KEY# PART#
1 *

2 58306
3 8260

4 57325
5 25210
6 1346

7 310326
8 996307
9 120382
10 120377
11 319005
12 328257
13 180077
14 120393
15 1498
16 328034
20 120383
21 433146
22 304422
23 314975
24 304424
25 3535
26 337738
29 58305-853
30 58247
31 180079
32 1498

* REFERENCE ONLY

DESCRIPTION ) QTY

40" DECK euvevvvneeceessessassessssssisissotsnsssinsasssesesons 1
ROD, DECK HITCH ....coveunene. K07/ 1
PIN, HAIR ...vvrvrrverenresannes AN/ 1
BOLT, 3/8-16 X 2.00 «..eeueeerevesinsinsnsncssensesssssesesesens 1
WASHER, FLAT .386 X 1.25X.09 /.eevvevernransrnraenens 1
RETAINER, BELT L everesesssrsesseneneneseas 1
PULLEY, IDLER ....vouviosinerssonorivessesesesssssessssesesenns 1
WASHER, FLAT .391 X 1.00X .209 cucuvvverrererererennns 1
WASHER, .393 X .68'X .10 cervuvevevreeservesessenenssenens 1
NUT, 3/8-16 cvvvrveverersiosiveriersssssassesssesssessssssssssnsaes 1
BELT, V 5L 8100 ..0.cevtreereveuesssesesssreressssssssssssens 1
GUARD, BELTLH «.vcvvevveeeeeveneeeserererereressssessssesens 1
SCREW, 5/16-18 X .75 vevuvvereeesuenressesesesesesssnsnsesanns 3
WASHER, FLAT .344 X .69 X .065 v.vevuveveveeeerererenns 3
NUT, 5/16/18 cvivieerrnenreessssesesesssesssesesesesessessasaenes 3
PULLEY, ENGINE «..ceveveuereereeseseseensssssesssesessssans 1
WASHER, 459X .78 X .12 cvvveveverererrereresesesesesenens 1
SCREW, 7/16-20 X 4.25 wveveeveveerereressreressosssssssssaons 1
CHUTE DEFLECTOR .e.eeveveveveveneseisessessnsssssanossnes 1
SPRING, TORSION CHUTE DEFLECTOR ............... 1
ROD, PIVOT DECK c...evovevereievenenrersssenssesssessssesenes 1

SPRING, TENSION ........cu...... .1
BRACKET, LINK DECK FRONT ......coevevererererensenns 1
NUT, ADJUST «.eveeererererersensssessssasssssssassessesesnes 2
SCREW, 5/16-18 X 1.00 «.eeeveverrereaerearassvesereserensnns 2
NUT, 5/16-18 ceeveerrererererersssessssssssssssssssssssssesssns 2

21




G3554580

{
i
3
i

REPAIR PARTS

REF.
PRE-PAINTED FRAME PG.
(FRAME)

CHASSIS & HOOD PG.
(CONSOLE)

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of service/replacement parts other

than original equipment parts may void your
warranty.

\‘\
\‘\
»\\‘

",
W,
D

REF.
A ENGINE & CONTROLS PG.
H (ENGINE)

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

332009 D

22



G3554580 ELECTRICAL ASSEMBLY

KEY# PART# DESCRIPTION QTY
1 331450 WIRE HARNESS .....ouiiiiriiiiniiniieccnctasiaisnisinissncanes 1
2 322298 SPLICER....cceueeevnennes TSR |
3 57444 TIE, CABLE .. w1
4 41482 PRESS CLIP 2
5 303064 ASSEMBLY, LIGHT WIRE ...... .1
6 52572 BULB, HEADLAMP w2
7 57444 TIE, CABLE .............. |
8 41482 PRESS CLIP ....cccevveeee w2
9 327355 SWITCH-IGNITON...... el
11 327352 NUT, 5/8-8 ..... W1
12 327350 KEY, IGNITION ..ccevcrrcererssanronsancsncasensannone oy |
13 300334 LIGHT SWITCH, ON/OFF PANEL MOUNT ..... |
14 57476 SWITCH, SCREW MOUNT ...cccoovvvectnunannnciens Y]
15 300302 SCREW, #10 X .50 cccoeurernnnes Yeo2
16 57220 SCREW, #12 X .50 ..... ]
17 53716 SOLENOID ....cceveeennne w1
18 187745 SCREW, 1/4-20X .75 w2
19 1084 WASHER, FLAT .281X1.00X 063 w1
20 1502 NUT, 1/4-20 .. w2
21 271172 NUT, 1/4-20 ...... |
22 271187 NUT, 5/16-24 ....ccuveeee 2
23 57444 TIE, CABLE ......ccceeevueeen. RO |
24 55511 WIRE, GROUND, 12.5" c..ciidiciinminiinecinncinncennnnenons 1
25 271184 NUT, 5/16-18 ....ceveeeuneee. 1
26 57547 SWITCH, SEAT .......... w1
27 160505 SCREW, 1/4-20X .38°.. w2
28 302257 BATTERY,12V ...ccccepuein N |
29 329175 BATTERY BRACKET ... vl
30 995346 SCREW, 1/4-20X .50 ...... w1
33 180020 SCREW, 1/4-20X .75 .. crrrenennnnn 2
34 271172 NUT, 1/4-20 ....lioeeeeis Yevsoesssssanssvssrssrusonsorosessrvesvoss 2
35 302031 FUSE SPADE TYPE 32V 15A

37 308201 INSULATOR; BATTERY BOOT

38 124818 NUT, 1/4-20 covvotdurneennninniecennnnn

39 180079 SCREW,5/16-18 X 1.00 ..........
41 1498 NUT, 5/16-18 Uuucererrrerneercrrnceencancrnccancacenocsnosaocanes

Ill' CROUND
11" Frae
RED _ (sium lll, CROUND
@ et 1" Frane
|“, CROUND
1" Frae

o4
Mo
SNETY CROUIT
DECK SWITCH
l" CROUND
11" Frae
CNTION SWITCH 327383
POSITION [G{M]|L|B}|S
OFF ole
RUN oo
enae START =
Mé o BUACK /1
BACK
BUWE BUE 08 NEADLIGHTS
@ o—7vu @ ] BUACK
UGHT SWITCH 331450

23



G3554580 REPAIR PARTS

KEY# PART# DESCRIPTION QTY

1 402700 DECAL, CAUTION DECK, LH ....cccuuuueeeeennnnncs cesosees 1

2 402701 DECAL, CAUTION DECK RH, CUT HAND .1 i
3 305603 PAD, 18 X 6 FOAM HOOD ............ ceveens2

4 307276 PAD, 15X 7 FOAM HOOD ......c.ccceeeeeee [T |

5 307277 PAD, 12 X 4 FOAM HOOD ... . covessvecsene ]

6 324989 DECAL, DASH............. cereennnn 1

7 338540 DECAL, CONS CAUTION............. RS |

8 338542 DECAL, DRAWBAR WARNING .......... |

9 311394 DECAL, SHIFT REV/INEUTRAL.. .1

10 331013 DECAL, SHIFTER POSITION ........ .1

11 402214 DECAL, HEIGHT ADJUST ... essecssores . .1

12 402702 DECAL, BRAKE/CLUTCH .. ceecenenonse .1

13 338543 DECAL, HOT SURFACE WARNING .....ccccoovieeneieennn 1 338700 B

24



G3554580 DECAL ASSEMBLY

KEY# PART# DESCRIPTION QTY

1 402142 NAMEPLATE, TURFMASTER .. 2

2 308492 FOIL, LENS HOOD REFLECTOR 1

3 322326 NAMEPLATE, 12.5/40 ...... 2

6 322699 DECAL, TAPE H13 .......... 1 339686 A

25



G3554580 CUSTOMER ASSEMBLY

DETAIL 'A’

—

=

T\
NN
. /

ZOERARGHSOS
adc {\Y \?“ 1 [/7[”70%,

G

/’i/gﬁs /

%ﬁi
5

KEY# PARTH# DESCRIPTION QTY
1 331527 SEAT ceuiiiniiiiiiiiniereniisnneertieenieestnesnssraosssssssssnes 1
2 330510 STEERING WHEEL ....c.ctvtiittiiniiiiinncinsesenisnneseennes 1
3 643958 HANDLE, WING NUT ....oivniiiiiieininnrnnereecsrnncseencenes 1
4 120393 WASHER, FLAT .344 X .69 X .065 ..cccovuvrrnncineciinnns 1
5 180079 SCREW, 5/16-18 X 1.00 .ccvvvvureerrecsrrosssassnncssansscnenes 1
6 331637 BOLT, .500 X .10 ccevvvrrrnerennrnnecerannsanesssnesenscssenssees 2
7 331322 COVER, STEERING SHAFT ..cvvuveiiiiiniiinnnnssrennnnes 1
8 301413 SPACER, STEERING SHAFT .....ccevtvuiecnnniinnienncnanns 1
9 456378 PIN, SPRING ..ccuvvirmniienniertnietuttmenstenscscssstsscsnisenns 1

331822C

26



G3554580 ACCESSORIES

Contact the dealer where your tractor was purchased for the available accessories. If you
are unable to contact the dealer, write to the address on the warranty page in the Operator's
manual.

Standard Lawn Tractor

Model # 57081303

Grass Collector for 39"/40" decks
For heavy duty grass collection
order Model # 57091000 Air Assist

Model #57150000
Muiching Kit (39" Deck)

Model #24720
Tow behind Lawn Sweeper for
Grass and leaves

Model #56610901
48" Snowblade

Model # 24530
Tire Chains - 18" x 8.50" tires

OTHER ACCESSORIES

Model Description

56720100 Wheel Weights - Front - 1 pr. w/mtg. hdw. - Fits 15" tires
240083 Wheel Weights - Rear - 1 pr. w/mtg. hdw. - Fits 18" & 20" tires
306932 39" High lift blade for bagging or side discharge (requires 2)
326160 39" Mulching blade (requires 2)

27






